ADEQ

A R K A N § A S
Department of Environmental Quality

July 15,2011

Randy Bradley, Pretreatment Coordinator

City Corporation-Russellville Water & Sewer System
P. O.Box 3186

Russellville, Arkansas 72811-3186

Re: City Corporation (AFIN: 58-00105 NPDES Permit Number: AR0021768)
Pretreatment Program Audit & Municipal Pollution Prevention (P2) Assessment

Dear Mr. Bradley:

Please find enclosed the finished report for the audit/assessment conducted by me from June 13 through
16,2011. The report should be made available for review by appropriate industrial and City officials.
City Corporation staff should discuss and evaluate the findings in this report. Please respond to my
required actions and recommendations in writing within thirty (30) days.

The Department appreciates the staff’s assistance. The staff appeared very interested in both the
Pretreatment and Pollution Prevention Programs. Most of the recommendations in the attached
audit/assessment are intended to aide City Corporation pretreatment program with achieving the objectives
of the Clean Water Act.

If the City has questions or concerns, please do not hesitate to contact the Department at (501) 682-0626
or torrence(@adeq.state.ar.us .

Sincerely,
W
Z %
Rufus J. Torrence, Water Division Engineer

Encl: Audit/Assessment Checklist

Cc: Rudy Molinda / EPA 6WQ-PM (via e-mail w/o attmt)
Eric Fleming / Mgr-Field Services (w/o attmt)

ARKANSAS DEPARTMENT OF ENVIRONMENTAL QUALITY

5301 NORTHSHORE DRIVE / NORTH UTTLE ROCK / ARKANSAS 72118-5317 / TELEPHONE 501-682-0744 / FAX 501-682-0880
www.adeg.state.ar.us



PRETREATMENT PROGRAM AUDIT/

POLLUTION PREVENTION ASSESSMENT

CITY CORPORATION — RUSSELLVILLE WATER & SEWER SYSTEM

RUSSELLVILLE, ARKANSAS

NPDES PERMIT #AR0021768

JULY 15,2011

PREPARED BY: Rufus Torrence

ADEQ Water Division Engineer and Auditor

ARKANSAS DEPARTMENT OF ENVIRONMENTAL QUALITY
5301 Northshore Drive

NORTH LITTLE ROCK, ARKANSAS 72118-5317



Pretreatment Program Audit Report City of Russellville July 15, 2011

TABLE OF CONTENTS

A) Introduction

B) Summary of Findings with Required Actions

C) Recommended POTW Actions for Improved Implementation or Enforcement of the
Pretreatment and Pollution Prevention Programs

D) Required Program Modifications to the Approved Pretreatment Program Necessary to Bring the
Program Into Compliance with the Letter or Intent of the Current Regulatory Requirements

LIST OF ATTACHMENTS

Pretreatment Program Audit/Assessment Checklist:
Section I: General Information

Section II: Program Analysis and Profile

Section III: Industrial User File Review

Reportable Noncompliance (RNC) Worksheet

SIU Site Visit Summaries

Attachments: A—Cover Page of CMOM
B—Cover Page of CAP
C—ConAgra Permit Application
D—ConAgra Permit & Fact Sheet
E—ConAgra Inspection
F—ConAgra Spill/Slug Plan
G—Influent CBOD, TSS & NH3-N
H— International Paper Permit Cover & Limit pages
[— Sugar Creek Permit Cover & Limit pages
J—Cover Page of CAO 09-146

Page 2 of 7



Pretreatment Program Audit Report City of Russellville July 15, 2011

A) INTRODUCTION
Under ADEQ's responsibility to fulfill its obligations for the administration and enforcement of the
NPDES Program, audits of Pretreatment Programs within the state will be part of its coordination

and compliance monitoring strategy.

With Pollution Prevention (P2) being integrated into Pretreatment Programs, assessments of cities'
P2 projects and programs will be made in conjunction with the audits.

The auditor performed an audit/assessment from June 13 to June 16, 2011 on the Pretreatment
Program implemented by City Corporation for the city of Russellville, Arkansas. Participants
included:

Rufus Torrence ADEQ / Pretreatment Engineer & Auditor

Charlotte Petrick City Corp / Lab Analyst & Pretreatment Inspector

Randy Bradley City Corp / Pretreatment Coordinator
Larry Collins City Corp / Water & Wastewater Superintendent
Craig Noble City Corp / General Manager

The goals of the audit/assessment were:

* To determine the implementation and compliance status of the City of Russellville's Pretreatment
Program with the requirements of the General Pretreatment Regulations located in 40 Code of
Federal Regulations (CFR) Part 403

* To determine the effectiveness of the City's Pretreatment and P2 Programs in eliminating the
introduction of toxic pollutants from industrial discharges '

* To provide assistance and recommendations to the City that might allow for more effective
implementation of program requirements

* To assess the level of additional Pollution Prevention activities implemented within the City's
day-to-day Pretreatment procedures and make recommendations thereof

Russellville’s Pretreatment Program was originally approved 1/13/84. By resolution in April of
1985, the City of Russellville delegated the control authority status to City Corporation, a nonprofit
organization; City Corporation has the control authority status to administer and implement the
City’s Pretreatment Program. The auditor may use “City Corp, Russellville or the City”
synonymously throughout this report.

Page 3 of 7



Pretreatment Program Audit Report City of Russellville July 15, 2011

The City Pretreatment Coordinator conducts an annual “Industry Day” meeting with the City
stakeholders in the local pretreatment program. During this meeting the Coordinator updates the
SIU representatives on current issues and the representatives may also ask questions on these
issues.

On June 13, 2011 the auditor conducted a pre-audit meeting with key personnel involved in the
pretreatment program; the auditor met with Randy Bradley, Larry Collins and Craig Noble. The
primary topic of the meeting focused on the two Consent Administrative Orders and local limits
for conventional pollutants. The City attempted to complete the requirements of CAO LIS No.
06-114 to correct I/l and SSO problems. The City has prepared a Capacity, Management,
Operation and Maintenance (CMOM) Program and Corrective Action Plan (CAP) to address the
requirements in CAO LIS No. 09-146 [Total Suspended Solids (TSS) and Total Residual Chlorine
(TRC) violations]. See attachments A, B and J to find references for more details. Finally, the City
plans to update local limits for BODs (CBODs), TSS and NH3-N.

The City’s wastewater treatment plant consists of new equalization basin, primary clarifiers,
biotowers (temporarily removed from service), intermediate clarifiers (temporarily removed from
service), trickling filters, activated sludge, and final clarification. Treated wastewater is
chlorinated and discharged to Whig Creek. There has been no pattern of lethality shown recently
from the POTW’s effluent.

The plant’s design flow is 7.3 MGD and has an average flow of approximately 5.9 MGD.
Approximately 17.8% of the average flow is from 13 significant industrial contributors (SIUs), 3
of the SIUs are categorical (subject to Federal/State regulations). The city’s one food processor
(ConAgra) makes up most of the permitted industry flow.

The City disposes approximately 520 dry tons of sludge per year in a nearby landfill or adjacent
land application sites. In reference to paragraph 8 (Page 3 of Part II) in the NPDES permit, the City
may continue to land apply biosolids until October 1, 2011 before a separate permit must be
obtained. The Department received an application for a separate permit on June 13, 2011.

The audit/assessment consisted of informal discussions with City Corp’s personnel, examination
of industrial user files, pretreatment records and site visits to five (5) of the City industrial users.
The auditor utilized a checklist to ensure that all facets of the program were evaluated. A copy of
the completed checklist is attached. Additional information obtained during the audit is included
as Attachments.

The report is divided into three sections. Section B provides a summary of the significant findings
of the audit which will require action by the City of Russellville (City Corp). Section C includes
recommendations to help improve the implementation and enforcement of the City Pretreatment
and Pollution Prevention Programs. Finally, required program modifications to the City's
approved program, including its adopted legal authorities, are outlined in Section D. The City is
currently modifying the program to comply with the most recent changes to 40 CFR 403
(commonly referred to as the “Streamlining Rule Changes” promulgated on October 14, 2005).
The City has adopted a new pretreatment ordinance (currently in public notice), is now reviewing
the existing approved program narrative and will make all necessary modifications to comply.

Page 4 of 7



Pretreatment Program Audit Report City of Russellville July 15, 2011

B) SUMMARY OF FINDINGS WITH REQUIRED ACTIONS

This section of the report is a summary of the deficiencies found in the City of Russellville’s
Pretreatment Program. Actions required by the City to comply with the current General
Pretreatment Regulations (40 CFR 403) and with the City's approved program, will be paraphrased
citations of the same. A narrative explanation of the finding will follow.

1) Under 40 CFR 403.4 The City cannot have any Jocal regulations (ordinance/code) that are “/ess
stringent than any set forth in National Pretreatment Standards, or any other requirements or
prohibitions established under the Act...”.

On October 14, 2005 EPA promulgated revisions to 40 CFR 403. These revisions are commonly
referred to as the “Streamlining” revisions. Each POTW with an approved pretreatment program
must review the local legal authority to ensure that local ordinances/codes are not less stringent
than the Streamlining revisions. For national consistency, the Department decided to wait for EPA
to develop guidance before reviewing ordinances and approving modifications to Arkansas
approved pretreatment programs. In January 2007 EPA published a “Model Pretreatment
Ordinance” with the recent Streamlining Revisions.

The City’s last revision to the legal authority and pretreatment program were incorporated into
NPDES permit #AR0021768 on March 10, 1992. In reference to Part Il (page 19) in the City’s
NPDES permit (eftective October 1, 2010), find in section 13.A, “The Sewer Use Ordinance and
the Pretreatment Program have not been modified to come into compliance with the current 40
CFR 403 regulations [Streamlining Revisions]. The permittee shall submit all necessary proposed
modifications to ADEQ within twelve (12) months of the effective date of this permit.” The City
commenced updating the pretreatment ordinance before the current permit was issued. On
December 16, 2008 in an attachment to an email, the City submitted the first draft of the proposed
new ordinance. The Department reviewed the draft ordinance. Enclosed with a letter dated July
24,2009, the Department sent the City a checklist and a revised draft ordinance. On December 30,
2009 in an attachment to an email, the City submitted a second draft ordinance to incorporate the
Department’s revisions. The Department reviewed the second draft ordinance. On January 11,
2010 in an attachment to an email, the Department sent the City another revised draft ordinance.
Enclosed with a letter dated April 23, 2010, the City submitted the third draft ordinance. However
on April 28, 2010 the City decided to update the third draft to remove optional streamlining
elements. In an email dated April 29, 2010 the Department confirmed the City’s intentions to
remove the optional elements and in an attachment to this email sent the City another revised draft
ordinance. The City Council adopted the draft ordinance on April 21, 2011. In reference to
Section D below, the City must update the pretreatment program narrative as soon as possible.

Page 5 of 7



Pretreatment Program Audit Report City of Russellville July 15, 2011

2) Under 40 CFR 403.5(c)(1), “Each POTW developing a POTW Pretreatment Program...shall
develop and enforce specific limits... Each POTW with an approved pretreatment program shall